INSTALLATION INSTRUCTION

y.
DEMPER FOR NEW RANGER D/C ,SP/C 2022 AE RDK LAS

UNELAY fanzlva wunetavazlua | anuau s
No. Part Name Part No. Q'ty \ATRINBITOOLS
1. COLLAR - 1
5) O
2. EXTERNAL RETAINING RING 1
No. 12,13,17
3. HEX BOLT M8x1.25x25mm. 2
4. | MOTION DAMPER 1 @N
. 2
5 NYLON WASHER M8 T40, T50
6. SPRING WASHER M8 2
7. STEP BOLT M8x1.25x40mm. 1
8. UPPER BRACKET FOR DAMPER 1
9. WASHER M10 1
10. WASHER M8 2
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